\
L) =
LaloGLUI U IYCll oV 1 GUN

cosc il

Model 210
Compact Tractor
S/N 9686282 & After

Parts Catalog 1310




U.S. PRICE 75 CENTS

CASE MODEL 210
COMPACT TRACTOR
S/N 9686282 AND AFTER

Parts Catalog No. 1310

Hi-Liter 2500 7-75




CASE MODEL 210 COMPACT TRACTOR

r ‘Iv

TRACTOR MODEL AND SERIAL NUMBER

ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBER

TRACTOR MODEL DESIGNATION

ENGINE MODEL DESIGNATION

210 TRACTOR

K-241-A C19026 ENGINE
SPEC. 46708D

SERIAL NUMBERS




GENERAL INFORMATION

Indexes

This parts Catalog is arranged for easy identification of
Genuine CASE Service Parts. An alphabetical index is
provided at the front of this Catalog to locate the major
groups or assemblies. A numerical index at the rear of the
Catalog gives the part numbers and the pages on which
they are described.

Hlustrations

All parts are illustrated in ““Exploded Views” which
show the individual parts in their normal relationship to
each other. Reference numbers are used in the illustra-
tions. These numbers correspond to those in the “Refer-
ence Number’’ column and are followed by the part
number, description and quantity required.

Orders

Orders should plainly specify correct part number, full
description, quantity required, machine model and engine
modei, machine and engine serial numbers, method of
shipment and shipping address.

Changes

When changes to the machine make it necessary,
revised pages for this book will be issued. The revised
pages will be issued with the same page number as those
they replace and the “issue” number and date will be
advanced.

It is imperative that revised Parts Book pages be in-
serted into their respective Parts Books as soon as received.
Failure to do so will lead to confusion and defeat the
purpose of the book.

Indented Description

Indented parts in the descriptive list are a part of the preceding assembly or sub-assembly.

The quantity shown in the “Number Required” column is the number of parts used on a machine except where parts are
indented in descriptive list. In this case the quantity shown is the number required for the preceding assembly or sub-

assembly.

REF. PART NO. DESCRIPTION REQD

A 55159 CYLINDER ASSY -rear Steering . . « « c e v e m vt vnomnnnneenssnnsennnas 1
28 A 56208 SOCKET ASSY -rearcylinder . . ... v i v is v e nnnvansoenestannson 1
29 A 55956 PLUG - adjusting, SOCKET @SSy . 4 v v v v v ce v vt vnnne s aenne 1
30 A 55957 SEAT -socketball . .. . i i ittt it it i it s 2
31 A 56210 SPRING -S0CKEt & v vttt ee s e e nassaraaanenanness 1
32 A 56209 SEAT -SOCKEt SPriNg. « o v v vt v v v e en s aasannnssontnonnens 1
33 G 45175 CLAMP ASSY -50CKEL@SSY + v v v v v v m e vneenenrenerasaansensanss 1

16- 836 BOLT-1/2"x2-1/4" N.F. heX. v o v v i i v i e vt s i an e 1
34 132- 104 PIN -cotter, 3/167 X 3. o i ittt it i s e s e acsarnssans 1
35 A 55889 STUD -ball, socket &eylinder . . . ..o .ot ie et nnannns 2
36 13- 410 BOLT -1/4" x5/8 " N.C.,hex.. . . ... ittt cn e antenssnnnen 4
37 92- 4 LOCKWASHER - 1/4" SAE . . . v ittt i vi st eeias s s 4

Terms “Right Hand’’ and “’Left Hand™”

“Right Hand’' and “Left Hand"' sides of this machine are determined by standing at the rear of the unit and facing in the

direction of forward travel.

.




RERT U .. R

ALPHABETICAL INDEX
M ENGINE SECTION

. Page

sAirCleaner...'...'......-......... 5 Filter’Breather

Battery «.ocesecevtierecenccecnnss 49 Flywheel <+t eiveiininnnrnneneeeas 11
Belt, Starter-Generator. .. ...eesvevee.. 15 Fuel PUMP ot e eenvennnseoneasses 1517
Breather, Crankcase ...sveennveeenne 7 Fuel Strainer ««..ioeensesseeteaaes 15
Camshaft ® 8 50 062 02 e e B BV SO S A S e s e 7 Fuelsystem .0.00...00000...!.0..0 15
Carburetor ... vteeceevecncecnas 1517 Gasket KitS c e s o et ot sesecevoansosse 13
ConnectngDd 6 0 0 00 0 8PP s 000 L e 9 Governor ® 6 2 88 060004 v e e s b0 0 ee s ea 11
Crankshaft 4 6 0 0806820006080 80s0s0080 g Muﬁler * % 2 5 5 06 08 s s 00 se v 00t se sk en 5
Cylinder BIOCK «:tveevsevasvscncoseasa 11 Oll PAN s et o eveensennvensecnsesnss 11
CylinderHead..................... 11 Piston ® 6 00 8 6% 000 060090800800 cme0eos 9
Electrical System «..c.aveveeeess. 49-51 Pulley, Clutch  +« st enecevennnnones 28
Engine Block & Spark PIUg s e vt s cessecencsnceoasee 49
Attaching Parts ¢.ceeecrveosceea. 11 Starter-Generator « ..o veceeeeencse. 45-47
EngineMOuntS ¢ @5 60060 0002000088000 19 Tank,F‘u,el L I I T T S I P 15
ExhauStSystem.-...-.............. 5 ThrOtﬂeLinkage ® 10 68 000t e 0 e ne s e 19
Valves cecesesssacsecsacaseceae T

7~

BASIC TRACTOR SECTION

Page Page
Axle, Front e ...

.
.
.
.
.
.
.
.
.
.

[\

©

Models D8 Wheel Weights +eccsoe oo ees 57
Axle, Rear «...eeeineennsncnes. 3941 Model J21 Sleeve Hitch «+ e v eeeeeseses 55
Baifles & Shrouds ««icosveveeceenes 15 Model H13 Weight BOX +ececceveeeeecs 59
Brakes ceveeeeescscoccccaonsansesse 37 Model H18 Counterweight
DecalS eeoeeeeaesrsonesanenoceaeasre 53 BracketS «eccecevssecssssecnnes BY
Electrical System «cseveecesceaes 49-5] Pulleys, Belts and Idlers «+sseeeesse 33-35
» Fenders s s e s s s s e e asessensanans 27 Pulley Clutch ceesserereseasseas 21-23
Frame oeceeeesvecossosneesocnes 25 Seat,Operator's et esissssarsvesanas 27
Grille e cotvvveevecencecenansnnas 25 Steering Wheel & GEar + o eseeseooeoas 31
sHitch + .o v e it ii i it eseneaneeeee 43 Tail Lamp «eveveveesnsvesnasocnnes 49
Hood +.ceieennenieinonsnnonnnns 25 TOOL BOX 6 6o oeveoseuocasossnsoonsa 2
Implement Lift Lever ++cceveseeseees 43 Transmission +eeevevecoveesssss 39-41
Wheels, Front & Rear ««evoeeeeeseaas. 29

. e

‘i

.
Ly

> -

LN R Ve v -
FEN Y RE NI W ]







CASE MODEL 210 COMPACT TRACTOR 5

AIR CLEANER

REF. PART NO. DESCRIPTION REQ'D
1 KO 237895 AIR CLEANER ASSEMBLY (inciudes items 4, 6 and 10) ... ... .. 1
2 129- 409 NUT-wing3/8"NC . ............... ... ... ... ... 1
3 KO 275341 GASKET -airhorn. ... ... ... .. . 1
4 NSS COVER - air cleaner (Order KO2037895 . .. .................. . 1
5 A 70080 ELEMENT -aircleaner. . ........... .. ..... . ... ... ... 1
6 NSS BASE -air cleaner (Order KO237895) . .. ......... . ... ... ... 1
7 177- 94 SCREW - fillister head 10-32x 5/16". . .. .. ... ... ... .. ... .. .. .. 3
8 195- 521 WASHER -plain 3/16" .. .. ... ... .. ... .. ... ... . .. .. . 3
9 KO 237421 PRE-CLEANER. ... . ... .. .. ... ........ ... ... 1

10 KO 237423 GASKET - cover,aircleaner. . . .......... ... .. ... ... 1

EXHAUST SYSTEM
1 C 19053 MUFFLER - exhaust {includes clamp) . ..o 1
2 C 19213 PIPE -engineexhaust . . ......... .. ... ... . ... .. . . . . . 1
3 113- 207 BOLT-3/8"x 1"NChex .. ..................... ... ... .. 1
4 195- 525 WASHER -3/8"plain. . .................. ... .. .. .. . 1
5 192- 21 LOCKWASHER -3/8" .. .............. ... ........ ... 1
6 129- 103 NUT-3/8"NChex .............. ... ... ... .. e 1
7 111- 256 BOLY -5/16" x 1-1/4"" round head squareneck NC . . ......... ..., . 1
8 C 19449 CLAMP - muffler {includes hardware) .. ....... ... .. .. ... .. ... 1
9 192- 20 LOCKWASHER -6/16". . ............ ... ... ... .. ... .. 1
10 129- 102 NUT-5/16"NChex. . . .....oouuono 1

Printed in U.S.A. May 1975







b
m
m

S ODOONDOHWN =

14
15
16
17
18
19
20
21
22
23
24
25
26
26
27
28

PART NO.

25- 104
92- 4
KO 275220
KO 275143
KO 231032
KO 235048
KO 235118
KO 235117
KO 235047
KO 235631
KO 275144

KO 235826
KO 235008
KO 230170
KO 235007-S
KO 235011
KO 235010
KO 230011
KO 240013
KOA235327
NSS

NSS
KOE235646
KO 275066
KO 275067
KO 235053
C 22697

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

CRANKCASE BREATHER

DESCRIPTION

NUT -1/4" NCheX « . vttt it it v eneent e anaas
LOCKWASHER - 1/4" . . . i i o
STUD -valve cover . . . v v ittt it e i ee i st annnn
COVER -valve . ... ..o ittt i et iaaansnnnn
SEAL-breather. . .. .... ..t innnaanann
GASKET -breatherplate. . .. ..o i .
FILTER -breather . .« v v v i i e e it c i v e an s ans
BAFFLE-breather. . . .. v v vt vt et e et e i tee s s
REED -breather ... ... oot i ittt enrmnenesann
PLATE -breather. . . . . v v v i i ittt s s ne v e e
GASKET -valve COVer. « . o v vttt e it n e s eeeeee e sns

CAMSHAFT AND VALVES

VALVE -exhaust . ......... ... v
VALVE -intake .. ... ...t
INSERT -exhaustvalveseat. . . ... v v v e v e anosnn
GUIDE -valve . . ...t vttt e i ittt e aae e
SEAT -valvespring . .......coiiiuennvennns
SPRING -valve . .. .0t i ittt ettt em i e e
RETAINER -valvespring . .. ..o v v inveaerceansn
LOCK -valveretainer . . . ... .. ieveneernnnnnn
LIFTER ASSEMBLY | .. ... it it e it
SCREW -tappetadjusting . .. .....c.ccuovuunn..
LIFTER -valve . . ... it it it i e mnaaanns
CAMSHAFT ASSEMBLY . ... . ... i e e e et
SPACER - camshaft, 005 . .............c.. ..
SPACER - camshaft, 010" .. ........ ... ...
PIN-camshaft . ........... ...
SPRING -actuating . . . ... .o ivv e innaan

...........

...........

...........

...........

-----------

...........

-----------

HBNNNN = ==

cC

May 1975







o)
m
m

COLOO-NOT AWM=

-

1

13
14
15
15
15
15
16
16
16
17
18
19

21
22
23
24
25
26

PART NO.

NSS
KO 235287
NSS
NSS
NSS
KOA 235611
KO 235004
NSS
NSS
KOA 235139

KO 235003
92- 6
c 22698
NSS
KOA 235567
KOA 235569
KOA 235571
KOA 235616
KO 235468
KO 235289
KO 235290
NSS
c 18101
R 16287
40035

w 5063-S

KOB 236364
A 27001
c 18097
195- 545
13t- 309

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

CRANKSHAFT, PISTON — CONNECTING ROD

DESCRIPTION

PISTON AND ROD ASSEMBLY (Std.size} ..............
RING SET - piston {For oversize, seeitem 16)...........
RING -topcompression . .. .. ....... .. 0ioiannn
RING - 2nd compression (Includes expander) .. .......
RING -oil {includesexpander). .. ........uovvu.n.
PISTON ASSEMBLY (For oversize, seeitem 15) . ... .. ...
RETAINER -piston pin . . . . . oottt i it ennns
PIN-piston ... .. ... . it tinnnasn
PISTON . . i it e e e i ittt ettt s ann e

CONNECTING ROD AND ASSEMBLY (For undersize,
see item 18)

.......
.......
-------
-------
-------
.......

...............................

WASHER -special . ..... ...t ieenenns

LOCKWASHER. .. ........ .. .

SCREW -cap, connectingrod. . ... ..o vvvv v ..

ROD -connecting .. .....'oiiiiieninnenernnns
PISTON ASSEMBLY - .003o0versize . .. ... ... .c00vvunn.
PISTON ASSEMBLY - 010 oversize .. ......0coneuunn.
PISTON ASSEMBLY - .020" oversize . ... ... v vn.
PISTON ASSEMBLY -.030"oversize .......ccuouoeuunnn.
RING SET - piston - 010”7 oversize . . .. v v v it e e eennn
RING SET - piston- 020" oversize . . . ... .. ...,
RING SET - piston- .030" oversize . . .. .......c00u0un...
PIN - piston, 005" oversize . . . . .o v v i v ittt e et
CONNECTING ROD ASSEMBLY -.010” undersize. . .......
OIL SEAL -crankshaftrear . . .......cccvi i it
BEARING -crankshaftball ... .... ... ...............
KEY - 1/4" Sq. x 3/4"" {Pump Coupling}. . . . .......... ...
CRANKSHAF T . ... it it e e e e it i e aas
KEY -flat 3/16" x 3/16"" x 1-3/8” (Flywhee!). . . . .. .......
OILSEAL -crankshaft front . . . ... ... ..t enen.
WASHER - 5/8" . .. . i it it i e e e
NUT - special Marsden 5/8”" NF . ... ..................

.......
-------
.......
-------
.......
-------
-------
-------
.......
.......
.......
-------
-------
.......

P . T e e i

May 1975




10




REF.

N W =

10
1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47

PART NO.

c 21814
KO 270158
KO 270889
KO 236675
KO 237658
KO 235207
A 236303

192- 21
KO 230170
KO 235007-S
KO 235125-S
KO 234866
41. 18
13- 206
192- 21
KO 235025
KO 235026
192- 19
113- 6
KO 235353
195- 5156
175- 436
c 22699
192- 21
61- 616
c 14399
R 16287
40035
KO 235757
KO 235070
205- 27
c 22700
192. 21
113 207
C 18097
KO 235818
195- 545
131- 309
C 14953
A 27365
C 14345
KO 237277
KO 235748
c 18814
C 14906
221- 1M2
129- 143
129- 103

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR - mn

ENGINE BLOCK AND ATTACHING PARTS

DESCRIPTION REQ'D

SPACER -cylinderhead . ... ... ... ... ... . . ... . . i iiiiean.n 6
BOLT -cylinder head 3/8 x 1-1/2" NChex. . - v v v v v v i v i e a

HEAD - cy|inder ........................................
GASKET - head . « v v v ittt e et et e et e e e e e e e

3
WASHER -cylinder head bolt . . . .. .. ... it e 9
1
1
1

PULLEY -starter. « o v v v i it it i ittt it st e e e o s nanas
BLOCK ASSEMBLY - cylinder, {Includes crankshaft, rod

assembly, camshaft, valves, bearings and plate}. . . . ..............
LOCKWASHER - 3/8” & i i i i it et it ettt ittt et et an e
INSERT -exhaust valve. « v v v vt et e et e ottt te et e eaannnn
GUIDE - valve -+ v v v it v it e e it et e e et e e e e e e
SHAFT -stuD QOVeIMOr & « « o ot i e i e it ettt e iaenananns
BEARING - needle, governorshaft . . ..., ... ¢ i eansann
PLUG - eXpansion « .« v v v it it i it e ettt eaaa e nanenean

BOLT - 3/8”

LOCKWASHER -3/8 " plated. . . . ..« c i o ittt it i e e e it e e iannn
GASKET -camshaft cover . - . . . . .. . ittt it i e it e e e e e
COVER -camshaftgear- . - « o v o v i i e i ittt e e et e e eiaane e
LOCKWASHER -1/4" plated. . . o« o oo ot i i e e e et et i e e e e
BOLT - 1/4" x
GASKET - 00l pan .+« o v it e i it i it et et e e e e e e e
WASHER - 1/4" zincplated. . . . . . . .. vi it i ettt enan s
SCREW -1/4" x 5/8" NC truss head Phllhps zincplated. . . .. ........
BASE - 0l PaN. + ¢ v v vt et e e e e e e e e e e e
LOCKWASHER -3/8 " plated. . .« v v v v ittt e it et ee e e

BOLT - 3/8"”

PLUG -0il drain. « v v v vttt e e e e e et e e e e e e
OIL SEAL -crankshaft rear » v v v v o vt it et et e e et et et ee e e
BEARING -crankshaftball . .. ... . ...t i et e e
GASKET - shim, bearing plate 010" . . . . . . . .. .. ..
GASKET -shim, 010" . . .t i et it ettt et e e e U
PLUG -button, timing hole .« « « « o o it it i et e et e et et e n
PLATE -bearing . . o v v i ittt ittt et e e e e e e e
LOCKWASHER -3/8" " plated. - - - v v vt it it i e vttt et et eieeenns
BOLT - 3/8" x
OIL SEAL -crankshaft front . . . . . it it it it e e e e e v

FLYWHEEL

WASHER -special, plated . . . . . .. 0 it it e,
NUT -special, Marsden . . - .o vttt i ittt it ettt s et e e s e
DIPSTICK ASSEMBLY . v . it it e e e i e e e

“OTRING -dipstick- « v v vt e e e e e e e e
BELT - drive,
STUD -cylinder head . - v« oottt it i et et s i i e e e e e eeeeaan
STRAP -lifting + - v oo it it et it s i s e et et
NIPPLE -0il drain exXtension - « « « v« ettt v oot v meeeened e ienannn
GASKET -plug, 0ildrain « . oo v ittt ettt e e eae e
I =1 L v Y
NUT -3/8 " NCheX, Jam - « c « v i ettt it ot et e e ettt e e
NUT =378 NC REX « v o v s me e e et vttt it e et et e s e eanan

x1-1/4" NChexplated. . .« c it iie e

B A o= a0 =

1/2" NCplated - - v v o it ettt it e i e s e e e

x 1" NCsockethead. . . .. ... ... i

T"NCoplated . . .. i i et i s et e e aeann

..........................................

starter -generator . . . . .. o i oL oL e e e

c)m_;-.\ddc;_nd_..—l_b_ndhhd—;),ﬂ”—a—h{;h-&b#—npm—l—l
py

May 1975




12

.

-




CASE MODEL 210 COMPACT TRACTOR 13

/‘\
ENGINE GASKET AND SEAL KIT
REF. PART NO. DESCRIPTION REQD
1 KO 235165 KIT -enginegasket . ... .. ... ... .. ... i 1
2 R 16287 SEAL -crankshaft, rear . . .. .. ... ... i e 1
3 KO 235025 GASKET -camshaft cover . . ... .. ... ... . i 1
' 4 KO 235353 GASKET -0l pan . .. .. i e e e e e e e 1
5 KO 235757 GASKET - shim, bearing plate {.010"}. . . .. ... ... ... ... ..... 6
5 KO 235070 GASKET -shim (0107} ... i e et e e e UAR
. 6 C 18097 SEAL -crankshaft, front . . . ... ... e 1
7 KO 220174 GASKET -breaker Cover . . ..o v i ittt it e e e e e e 1
8 A 72100 GASKET -carburetor flange . . .. ... .. ittt 1
9 A 72108 GASKET -fuefpumpflange. . . . . ... .. . i it 1
10 KO 275341 GASKET -carburetorairhorn .. .. ... .. ... . . i 1
11 KO 235048 GASKET -breather plate. . . .. ... ..t i 1
12 KO 275144 GASKET -valve cover. . . ... i e e i e e 1
13 B 53393 GASKET - fuel strainer bowl {notwused) . . ... ................. 1
14 KO 235057 GASKET -pan {notused} .. .. ..... .. i, 1
15 KO 236705 GASKET -cylinder head . . . . . ... .. ... it 1
|
|
|
~
»
P\, ]

Printed in U.S.A. May 1975




14




REF.

CO~NDANPL,WN =

pury
C OO~ &WN —

NN RN AN = w ool b e = 2 e
W= C OO &H W —

PART NO.

Cc 18989
192- 19
13- 6
KO 237520
KO 235652
KO 235901
13- 2
192 19
KO 235054
Cc 19021
113- 118
192- 20
195- 521
129- 102
A 72073
A 72100
Cc 10678
214 103
C 15007
192. 20
13- 103
KOA 235845
71 410
193- 60
KO 275341
A 72108
c 10657
c 14157
Cc 21984
C 16363
C 11529
C 11545
C 16796
173- 215
129- 504
C 14690

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

BAFFLES AND SHROUDS

DESCRIPTION

DEFLECTOR -engineair ..................
LOCKWASHER - 1/4" zincplated-. . . . . ........
BOLT - 1/4"" x 1/2'" NC hex, zinc plated ........
BAFFLE -cylinderhead . ... ...............
BAFFLE - carburetorsideair . . ..............
HOUSING -blower. . . ... ... ... ... ...,
BOLT - 1/4” x 3/4" NC hex, zincplated ........
LOCKWASHER - 1/4" zincplated ............
BAFFLE-cylinder. . . ... . i,
SUPPORT -engine airdeflector . . ............
BOLT -5/16" x5/8"NChex........oovvo...
LOCKWASHER -5/16" .. ............«....
WASHER -5/16" plain . . . ........ . ...
NUT-5/16"NChex ..........0iiuuunn.

FUEL SYSTEM

CARBURETOR ASSEMBLY - . .............
GASKET - carburetor flange ................
ELBOW - fuel pump and carburetor. . ... .......
CLAMP -hose .. ...... e e

PUMP - fuel, 10 h.p. {Repairspage 17) . . .. ... ...
SCREW - 1/4"" x 5/8" NC fillister head. . . .......
LOCKWASHER -1/4" . . ... B res it e e
GASKET -airhorn .. ... ... .t
GASKET - fuel pumpmounting . . . ... ........
ELBOW ASSEMBLY -fueltank . .............
CLIP-fuelline . .......couviiiunnnn..

INSERT -fuelcap . .. ........... e e
STRAP -fuel tank mounting ................
SCREW -1/4 x 1-1/2" NC round head, machine, zinc plated
NUT -square 1/4"NC ... .................
CUSHION -fueltank .. ...................

...............

...............

---------------

...............

...............

...............

...............

..........

15

—h ek wd e o S P = = = A N =

NNNNS=SRaNN=a==aNN=S0N= A W= -

May 1975




16

O

(]
e dglf

Y

\ W,
[

- N I
\\.Mwn;\. k) ® \“..?Mv“
R e ) A " AR
R Ay TR X N A Jo T 2 Siey
W/ wu\c / \1 Y Mw\.‘. “ 0] J () /.,_._ /3 7 Y...
/ - R
B p




i CASE MODEL 210 COMPACT TRACTOR 17
o~
A72073 CARBURETOR
REF. PART NO. DESCRIPTION REQ'D
A 72073 CARBURETOR ASSEMBLY . . .. ... ittt e it e eenans 1
1 KO 200380 SPRING -tension,idleadjust . . . . .. .ttt it r e 1
2 A 72092 SCREW -idleadjust . .. ........c.iiiirn i eennnneens 1
. 3 A 72077 NEEDLE - main fueladjust . . .. ... ............ e 1
| 4 KO 200383 SPRING -mainfualadjust. . . . . . ..o ittt it et et e e nenen 1
5 A 72099 NEEDLE -idleadjust . . .. ...t v ittt i it ittt v e eannnnn 1
N 6 KO 200380 SPRING -idlefuel adjust. . . . . v v vt ittt ittt et e e 1
7 A 72079 | L R { - 1
8 A 72078 FLOAT -carburetor . . . .o vttt i it i ittt eiie e et naenannn 1
| 9 A 72080 BOWL -carburetor. . .. ..ottt ittt iiin i 1
10 A 72084 SCREW AND GASKET ASSEMBLY -carburetorbowl . ........... 1
; 11 A 72103 KIT - carburetor repair . ............ e e 1
| 12 NSS INLET NEEDLE AND SEATASSEMBLY . . ... ... i 1
13 NSS GASKET -BoWI fiNg . . . ittt ittt ettt i eearanenanenan 1
14 NSS GASKET -bowtbaffle. . .. ........ ... .. ... [P 1
15 A 72083 GASKET - bowl SCreW. . . . i i ittt it st v i e et 1
~~ FUEL PUMP
1 KO 230675 KIT - fuel pump for KOA235845 pump . . . . .o oo v v n e o i av e e PP 1
NSS SPRING -fuelpumpvalve . . . ... .. ... .o i i, 2
NSS VALVE ittt i ittt s ettt ettt e e i 2
NSS GASKET -valve. . ... ottt i it et it s ittt s i e e 1
NSS DIAPHRAGM ASSEMBLY .. .. ittt it it ittt e n s ne s 1
2 A 72108 GASKET -fuel pump mounting . ... .. ...ttt ancens 1
|
|
|
F)
Y anmn
Printed in U.S.A. May 1975




18




REF. PART NO.
1 c 16449
2 c 12224
3 c 16448
4 c 14506
5 1M1 3
6 192. 18
7 129- 17
8 KO 235494
9 15- 420
10 195- 515
1 25- 104
12 KO 235496
13 192- 19
14 c 18098
15 KO 275690
16 KO 231052
17 KO 235086
18 KO 235085
19 KO 235084
20 129- 37
21 192 18
22 A 10326
23 KO 235277
24 KO 235278
25 KO 235476
26 KO 237455
27 c 18103
28 KOA 237031
29 KO 2351258
30 c 18099
31 KO 231355
32 KO 236835
33 KO 235603
34 KO 235680
35 169- 95
36 c 20193
37 C 20194
38 187- 1036
39 C 21679
1 C 17717
2 c 17718
3 C 18793
4 D 22988
5 151- 210
6 113- 219
7 192- 21
8 193- 56
9 164- 50

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

CHOKE, THROTTLE AND GOVERNOR

DESCRIPTION

CONTROL -throttle . .. ... ... it e,
HANDLE - throttle control, black . . . ... ... ..........
CONTROL -choke ... ...ttt e s iienn
HANDLE - choke control, white . . . . .. ..............
BOLT - 10-24 x 5/8" round head, squareneck. . . ... .....
LOCKWASHER - #10Std.plated . . . .. ... ...........
NUT - #10-24plated . ... .. ... it it
LEVER -governor . . . ... ittt e
BOLT -1/4" x 1-1/4" NChex ... .. ci .
WASHER -1/4" plated . . . ... .. it i e
T I 7 T
SPRING -governor . ... ... ittt n,
LOCKWASHER -1/4” plated . ... ... .00,
WASHER -thrust . ... i i e e e
WASHER - Wavy . .o oo it s e e e e e e
CLAMP -swivel, wire . . .. ... .. it i i,
LEVER -speedcontrol . . . . ... ...,
SPACER -speed control bracket., . . . ................
BRACKET -highspeed stop. . . . . . .o v it it iie e ee s

NUT - #10-32 hex

BUSHING - governor cross shaft
SHAFT ASSEMBLY - governor cross
BEARING - needle, governor shaft

SHAFT - governor stub
WASHER - governor stop pin
PIN - governor stop
BRACKET - throttle cable
CLIP - bracket

BRACKET - enclosure mtg

CLAMP - choke & throttle cable

ENGINE MOUNTING PLATE

PLATE - engine mount, L.H
PLATE - engine mount, R.H
MOUNT - engine

.........
.........
.........
.........
.........
.........
.........
.........
.........
.........

.............................

LOCKWASHER -3/16" plated . . . . . ... ov e unn.
JOINT -ball ... i e e e e e

................................

RING - retaining, throttlerod. . . ... ................

.........
.........
.........
.............................
.................

..................

GEAR ASSEMBLY -gOVernon . . ..o ve it eiiie e

.........
.........
...................................
...............................
.....................................
.................................
.........................................
..................................
.........................

SCREW - 1/4” x 1/2" hex self tapping « . v . ..o v on..

.........

................................

................................
.......................................
.....................................
.....................................
.................................
...................................
.........

...............................

19

P R G T 1 T T Y S e S I N R & I N i N

P N

May 1975

casecoltingersoll.com






~~
REF. PART NO.

1 A 37247
| 2 C 20037
3 C 20035
L 4 353- 462
5 C 20093
6 138- 96
7 C 20036
: 8 A 39519
g 132- 91
10 132 48
11 C 14908
12 C 19867
13 353 442
14 C 20107
15 c 19767
16 131- 178
17 195- 104
18 195- 128
19 13- 207
20 C 20053

Pamn

[
7~

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

PTO CLUTCH AND LINKAGE

DESCRIPTION

KNOB-lever, PTO.. ... ... 0o

LEVER - PTO engaging
ARM ASSEMBLY - PTO
BUSHING - lever, dash tower
BUSHING - fliplock

PIN - roll 3/16 x 1"

SPRING - lever, PTO
WASHER - nylon
PIN - cotter 3/16 x 1"
PIN - cotter 1/8 x 1"
WASHER - nylon 3/8"
SPRING - clutch rod

WASHER - 3/8”

BOLT -3/8x 1" n.c. hex
BUSHING - nylon

..................

.................

..............

....................

......................

...................

....................

..............

.........................

................

.....................

.................
.................

.................

.................

.................
.................
.................
.................
.................
.................
.................
.................
.................
.................
.................

WASHER - spacer (used on madels without hyd. lift)

...............

.................

21

o
m
Q
(w]

BRI NI R AI N = a2 R NIN) = = o wd = a3 e

May 1975

casecoitingersoll.com



22




| N
REF. PART NO.
C 19802
1 c 15721
2 C 18907
. 3 C 15718
4 184- 40
| 5 193- 76
R 6 NSS
| 7 C 15515
| 8 C 15557
| 9 C 22671
| 10 C 14295
| 1 C 2159
| 1 C 15556
| Cg 12 C 19204
HERE C 16786
* 18 F 59014
15 C 18908
16 O  2815N
17 C 18940
18 C 21564
19 13- 207
20 192. 21
21 c 15719
—~ C 19472
o
F o

Printed in U.S.A,

CLUTCH AND SCREEN ASSEMBLY

CASE MODEL 210 COMPACT TRACTOR 23

CLUTCH ASSEMBLY (PTO)

DESCRIPTION REC'D

.........................

SCREEN - grass
HUB - clutch

......................................
........................................
......................................

....................

..............

1

1

2

2
DISC - friction (Orderitem9) ... .................. ... .. .. 1
WASHER -spring. . ... ... e 6
A

1

3

............................

BEARING - cam and pulley
WASHER -spacer .005” . .................... . ... .. ... UAR
WASHER - spacer .010"
CAM - clutch

..............................

........................................

..................................

RING - retaining
SPACER - hub

.....................................
...............................

.................................

......................................

.............................

LOCKWASHER - 3/8"

PULLEY -clutch. .. ..... ... ... ... ...~

KIT - clutch stub shaft (includes items 2,8,11,14,15
16,17 and 19)

.................................

'

May 1975

L. .

casecoitingersoii.com



24

.COM

casecoitinge




REF. PART NO.
1 c 21955
1 C 18940
2 C 22023
3 c 16170
4 121- 106
5 C 20056
5 C 16364
6 C 18153
7 C 16362
8 132- 46
9 C 18890
9 Cc 18150
10 13- 514
1 192- 20
12 195- 104
13 192 21
14 113 206
15 c 16239
16 c 16373
17 C 16374
18 138 - 319
19 129- 102
20 113 207
21 c 18733
22 131- 1318
23 c 19283
24 113 3
25 192 19
26 129 101
27 C 20082

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

HOOD, FRAME AND GRILLE

DESCRIPTION

FRAME - main (S/N 9686461 and after) requires C 18389 ammeter . .
FRAME - main (used prior to S/N 9686461) .. ..............

SPACER -head hingemtg. ............... ... ... ... ..
TRAY -battery. .. ... ... i

PAD-foot LH. ... ... .. ... .
PAD -foot R.H. ... ... ... ... . .

LOCKWASHER -6/16" .. ... ... ... ... v,
WASHER -3/8" flat. . ... ... ... .. v

STRAP -battery holddown . . .. ................... .. .. ..
PIN-lateh. .. ... .

.................................

- ..

. ..

25

v e
v e
« ..
- e
D
N
a ..
v .
o ..
...
v

_‘MMN_‘NNQANNNNb\INMM—I—Iﬂ-—l—l—l—dh_l”_ﬁﬂ

May 1975

casecoitingersoll.com






REF. PART NQ.
1 c 18996
2 C 16404
3 115 424
4 Cc 17152
5 192- 23
6 C 19417
7 c 16429
8 c 16129
9 c 15410
10 195- 2021
1 113- 122
12 c 14534
13 121- 106
14 C 164486
14 C 16447

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

SEAT, FENDERS AND TOOL TRAY

DESCRIPTION

SUPPORT -seat, front .. ... ... ........
SUPPORT -seat,rear. ... ..............
BOLT-1/2x1”"NChex ...............

LOCKWASHER - 1/2 .. . ........... ..
TRAY -tool .......................

BOLT - 5/16 x 1/2 flange whizlock . . . . . ..
FENDER-LH. ............. ... ...
FENDER-RH. .............. ... ..

27

May 1975







o~
| REF. PART NO.
1 C 18812
2 c 18777
3 c 18779
. 4 138 99
5 C 11906
6 219 404
. 7 C 13106
8 132- 311
9 C 12975
10 A 30881
1 187- 1046
12 C 21530
13 C 21526
14 192- 23
15 129- 125
16 C 21527
| 17 129- 325
| 18 C 21528
, 19 C 22568
| 20 219. 17
21 c 22278
|
7~
1 C 10263
2 C 10314
3 C 12081
4 219- 403
5 C 12110
6 c 121
7 C 12370
8 A 70185
9 A 70062
4]
AN

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

FRONT AXLE

DESCRIPTION

SPINDLE -righthand . .. .......... ..
PIN-voll ... .

WASHER - wheelspindle. .. ..........
WASHER - wheel spacer . ............

TIEROD ... ... .

NUT - 1/2" NF hex R.H. thread . . . .. . ..

BALL JOINT - 1/2" L.H. thread

FRONT AND REAR WHEELS

WHEEL -rear,S5bolt ............ .. .
BOLT -rearwheel .. ............. ..

WHEEL - front

NUT - 1/2" NF hex L.H. thread . . ... ...
ROD -draglink...................

FITTING -lube . .. ... ... ...
BEARING - wheel,inner. . ........ ...
BEARING - wheel,outer. . ., .........
CAP - plastic, front .. .......... ... .

.....................

.....................

.....................

.....................

.....................

.....................

.....................

.....................

.....................

.....................

.....................

.....................

.....................

.....................

.....................

.....................

.....................

.....................

29

SN, S RONOWON =S, = ONNW= /R - = o

NNNOMNNMNMNMNNON

May 1975

casecoltingersoll.com



casecoitingersoli.com



REF. PART NO.
1 c 18016
2 C 18014
3 131- 1113
4 C 16200
5 c 18992
6 c 14200
7 c 14201
8 131- 1112
9 195 2021

10 192- 20

1 13- 113

12 C 18711

13 13- 206

14 192- 21

15 195- 2069

16 C 15096

17 126- 16

18 c 16692

19 219- 404

20 c 12975

21 C 18017

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

STEERING GEAR

DESCRIPTION

CAP -steeringwheel. . . ...............0 v ......
WHEEL -steering. .. . ... v i it eineeeennns
NUT -lock 5/8". . ... it e et et e e ee e
SHAFT -steering . . . ..o v it in it it e i et ieeenn
SUPPORT -steeringgear . . . .. ...uucenunnnnnnn,
PIN -pivot & oot e e e e e e e e

NUT -jam 3/4” . .. e e
WASHER . . ... .. e e e

3

May 1975




32




REF. PART NO.
1 C 18979
2 W 5063-S
3 178- 858
4 C 19869
5 113- 206
6 192- 21
7 c 18974
8 13- 208
9 195- 104
10 c 17164
1 c 18966
12 Cc 18978
13 128- 103
14 C 21982
15 195- 2069
16 132- 310
17 Cc 15672
18 195 104
19 C 19553
20 C 21678
21 126- 16
22 111- 202
23 c 15514
24 192- 20
25 129 102
26 Cc 21681
27 c 21795
28 C 21675
29 c 18968
30 c 19688
3 138- 2028
32 c 18960
33 c 18981
34 c 18969
35 C 18980
36 c 21684

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

DRIVE PULLEYS, IDLERS AND JACKSHAFT

DESCRIPTION

PULLEY -engine. . .. ... oot ittt it e e e e i e
KEY -square 1/2" x 3/4" . .. e e,
SETSCREW -5/16"” x 3/8" . .. v ii e e e i
GUARD -belt. . ... i e e e e

LOCKWASHER - 3/8" .. . .. i i it e e e
BRACKET - drive idler mounting . .. .................
BOLT-3/8"x1-1/4" NChex ... v e ie e eie
WASHER -3/8" flat. . . . . .o oo e it e e e e e
KEEPER -belt ... .. ittt et et e e e
PULLEY -idler, flat . . ... ... ... . it i i iiennnn
PULLEY -idler Vgroove. . ..ot e ie it e eeeeenen
NUT - 3/8" NChexX o vt it st ettt et e et e
ARM - belt tension idler {used S/N 9686461 and after) . . .. ..
WASHER - 5/8" flat. . . . . vt st it e e e e

PULLEY -idler, flat . . .. .. . et i e i e
WASHER -3/8" flat. . . . ... it i e e e
SPRING - idler (used S/N 9686461 andafter) ............
PULLEY - V-groove (used S/N 9686461 and after). . .......
KEY - Woodruff #9 {used prior to S/N 9686461}, . ........
BOLT - round head, square neck 5/16""x 3/4". .. .. ... .. ..
FLANGETTE .. ... ittt i st e e e e e e

.......
.......
--------
........
........
........

--------
........
........
........
........
........
........
........
........
........
--------
--------
........
........
........

PULLEY - V-groove {used prior to S/N 9686461) .........
KEEPER -belt . ... .. . e
PIN -roll 3/16 x 1-1/4"" {used S/N 9686461 and after) .. ....
PULLEY - V-groove (used prior to S/N 9686461}, . ........
JACKSHAFT - (used prior to S/N9686461) . . ...........
ARM - belt tension idler {used prior to S/N 9686461). ......
SPRING - idier {used prior to S/N 9686461} . ............
SPACER -jackshaft . . . ... ... ... ... . ...,

........

........

33

-—ld—l—lﬂ—l—l—\—lwwbbhhw—lﬂd—l—h—l—i”“—‘-—\bw—lmm#M—I—I

May 1975

casecoitingersoll.com



A sxzeng
AN 1 N
NS P
\ ﬁ- r’l-.“m\ \nu\ummn..m ur w

Sl

[ mw /ﬂ/h /

N\ W oo

57
p2 »wmmmﬁmf

1
N
ﬂ N W\\
el ¥
uuu....»nun‘v’muu

cas




CASE MODEL 210 COMPACT TRACTOR .35
/\
CLUTCH, BELTS AND GUARD
REF. PART NO. DESCRIPTION . REQ'D
1 C 18961 SHAFT -clutch idler -« @ o i v ittt et e e e e et e et e e 1
2 C 18964 LEVER -clUtch . « « o i ot e e e e e et e e e e 1
E 3 138- 96 PIN -roll 3/16" x 17 . e, 1
-, 4 Cc 15672 PULLEY -clutchidler. . . . ..., ...ttt e 1
5 195- 104 WASHER - 3/8" flat. . . . ..ottt e e e e e UAR
6 192- 21 LOCKWASHER - 3/8" . . . .. e e e i i, 1
. 7 113- 233 BOLT -3/8" x 1-3/4" NC heX. . . o vt vt e e e e e i e, 1
8 C 19553 SPRING -clutch ... .. e e, 1
9 Cc 17164 KEEPER - belt . ... ..ttt e e 1
10 C 19397 GUARD -belt. . . e e e e e e 1
11 187- 1036 SCREW -1/4" x 1/2”self tapping. . ... .. ... .0, 4
- 12 C 18918 BELT - tractor drive . o . v it et e e e e e, 1
13 C 18919 BELT -clutching . . ..o vttt e e e e e e, 1
14 Cc 18960 PULLEY - transaxle input . . ..o v vt it e e e e e e, 1
15 178 858 SETSCREW -5/16" x 3/8 knurled cup point. . .. ..o vv oo 2
16 126- 16 KEY -Woodruff #9 . . . ... . 1
~
)
~~
Printed in U.S.A. May 1975

- casecoitingersoll.com



36

m

casecoltinge




REF. PART NO.
1 NSS
2 126- 16
3 178- 858
4 cC 21984
5 195- 104
6 132- 46
7 L 32763
8 131- 178
9 Cc 18988
10 C 18985
1 129- 103
12 c 19552
13 Cc 18986
14 Cc 16379
15 Cc 18147
16 132- 310
17 C 18983
18 Cc 12975
19 132- 336
20 C 22048
21 C 215687
22 C 21584

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

BRAKE ASSEMBLY

DESCRIPTION

DRUM - brake (on transaxle) {order C22048 Kit)

KEY - Woodruff #9

WASHER -3/8" flat, ... ...
PIN - cotter 1/8" x 3/4” . ...
SPRING - compression , , . . .
LOCKNUT - 3/8" NC hex , . .
LINK-brake ...........
LINK - clutch, forward . .. ..
NUT-3/8"NChex .......
TURNBUCKLE - 3/8” hex NC
LINK - clutch, rear........
SPRING - brake lock . .....
LEVER -brakelock . . .. ...
PIN-cotter. . . ..........

PEDAL ASSEMBLY -brake/clutch . . .« v o v v v s i e et ee s ca v v

WASHER - brake shaft ... ..
PIN - cotter 1/8” x 3/4"" . ...
KIT-brake. . ...........
DRUM ASSEMBLY - brake
BAND ASSEMBLY - brake

..............................

--------------------

..............................

..............................

...............................

..............................

..............................

..............................

------------------------------

------------------------------

------------------------------

------------------------------

..............................

..............................

------------------------------

------------------------------

..............................

3 d B e 3 aad A o b i =3 3 e omd BN = P N e b e WD

..............................

May 1975




casecoitingersoii.com



' ~~
REF. PART NO.
1 C 19539
2 c 11219
3 35012
» 4 c 19324
5 c 11162
6 C 11163
7 C 18957
| 8 cC 11166
’ 9 C 11166
; 10 211- 5
’ 1 c 11167
| 12 c 11168
13 c 11169
14 c 11170
15 ¢ 1117
16 ¢ 11178
17 13- 440
18 92. 4
19 C 19540
20 c 11173
21 c 11174
22 C 19546
~ 23 C 19536
24 A 11538
25 c  m77
26 A 27287
27 c 1179
28 cC 11180
29 c 181
30 c 11182
31 cC 11183
32 c 11184
33 c 1185
34 C 19547
35 c 11187
36 c 11188
37 cC 11189
38 c 11222
39 cC 11190
40 c 11191
41 c 11201
42 cC 11192
43 cC 11195
. 44 cC 11194
45 ¢ 11193
o

Printed in U.S.A,

CASE MODEL 210 COMPACT TRACTOR 39
C 18956 TRANSAXLE
" DESCRIPTION REQD
LEVER AND HOUSING ASSY. shift {Includes Ref.2thru?) ......... 1
RING -SN8P « - vttt et e cn e e sannsnsesrsananassonsneinon 1
RING -guard, shiftiever . . . ... ..ottt ii e 1
PIN -shiftlever . . . ... ... ettt eininnnnresen . 1
HOUSING -shiftlever. « v v v v v i i it et e et e cs s anarsananss 1
KEEPER -shift lever. . . v v v v v i ittt et st e e e st e an e nasannn 1
LEVER -Shift . .o v vt i it s i s i cnasan s nanaaaanssan 1
ROD ASSY. - shift {Includes Ref. 9 thru12and24).............. ... 1
£y ad = 1 [ 2
BALL -steel . . vt v it it ittt i ettt a it e e 2
FORK -shifter. . v v v v it it i it et i e st a it an e eanoneaans 2
ROD -shifter (3rdand 4th) . . .. .... ... ... ..., e er et 1
ROD ASSY. - shift {Includes Ref. 9,10, 11and 14} . . . ... .. i 1
ROD -shifter {1st-2ndandreverse) . . . ... ...ttt inerereeeees 1
AXLE - (ransmiSsiON . « = « v v e e e v v e s et asaant s anannoenonneans 2
WASHE R - thrust. . . vt it ittt st sttt et tsnenseroeasanneens 5
SCREW -1/4" x21/2" NCheX Cap. « « « « v« v et ittt s s e eennneann 8
LOCKWASHER - 1/4" . . it i ie s ittt ittt e aaanaans 8
GEAR -FiNG « c it et it it i i i e i e 1
PIN -drive « . oot et i e i it e e s e e s s e e 1
BLOCK -drive. « o o it ittt et e i ie i cas et et e n s s naanoaas 2
PINION -BEVEL & ¢ v v v vt e it ittt st tannne s enanaassnns 2
SHAFT AND GEAR -brake. . . v v v v vt i it iis s scanaaans 1
RING -SR8D &+ v vt ittt ittt et et s aaanan e nnennnes 2
SHAFT AND BEARING ASSY.-pinion. . . - - . .ot v ittt v i e e e s 1
BEARING -pinion. « oottt it ittt v vt e 1
GEAR ASSEMBLY -ClUSter« v« v v v v e et ettt ettaaennnnnasnanos 1
BUSHING - ClUSTEr €€ar. « « v v e vt e s e v s iesa s st aa e vnanon 3
STOP -shifter .« v v vttt s et i et ittt s et s aaanersaaeaosanoann 1
GASKET -case and COVEN. + « v v v v vt v e m e o s s st e aonnasnnnnneas 1
GASKET -shiftlever housing. . .« « v v e i v i n ittt i it nne 1
GEAR -shifting (3rdand 4th). . . . . . .. ... i ittt i e 1
GEAR -shifting {1st-2ndandreverse). . . . ..« o vt ittt i i 1
GEAR -DBVEl & it it it ittt ittt e e e e 2
GEAR -Idler. @ v ittt ittt it ettt e e e e e e 1
GEAR ASSEMBLY - cluster {Includes two of Ref. 28). .. ............. 1
SPACER. « o ittt sttt e e ettt e a i e e 1
RING -8na8D &t it ittt it ettt m e an e e s e ronannens 2
SHAF T -inpUL. & ot ittt it e it i r ettt et e acaaannsnneaannn 1
GEAR -spur,inputshaft., . ... ... ... i i i i 1
WASHER -thrust. . . . . . . ittt ittt ettt se s e s nceannnn 2
SEAL AND RETAINER -oil (Includesref.45) . .. ...... i vriunnn.. 2
] = R | 3
PINION -oUtpuUt . . . . it ittt sttt st e s s o s sttt aneaaanns 1
GEAR -0UTPUL . .. v ittt et ittt v st st e s e e e 1
May 1975

casecoltingersoii.com



casecoitingersoli.com



REF.

46
47
48
49
50
51
52

55
56
57
58
59

61
62
63
64
65
66
67
68

70
71
72
73
74
75
76
77
78
79
80
81
82
83

85

PART NO.

c 11196
C 19538
c 19837
83- 412
F 53650
83- 514
221- 672

5
11200
27999
11202
11203
11204
12652
11206
11205
11207
21491
11209
11210
1121
1212
19633
19541
19542
11216
11208
11223
10822

13
19544
19545
10487
19448
19450
10446
83- 68
126- 28
C 10314
187- 1073

OOOOOOBOOOOOOTOOOONOOO>OOO>OS
— »

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR 41

C 18956 TRANSAXLE

DESCRIPTION REQ'D

HOUSING -axle ... ... ii it i ittt caar st cnaasanns
COVER ASSY. - transaxle {Includes ref. 54, 55,57, 59 &63). . ........
CASE ASSY. - transaxle {Includes ref. 54,565,567 &63). . . ... ........
SCREW-1/4x3/4"NCsockethead . . ....... ... ... 1
PIN-dowel. . ... . i i e e i s i it i s
SCREW-5/16" x7/B" NChex ......¢v0tiiimiiaaerananannnns
PLUG -drain, magnetic . ......cccivunnnrveennennnnonnans
LOCKWASHER - 5/168" . . .. ..t i it ittt s e e e
BEARING -needle. .. ... i v i ittt it ceicaar st s
BEARING -needle. . . ... oottt ittt ie vt e e ee it aanns
BEARING -ball. c v v vttt s it i e e e et e et s e
BEARING -needle. . . . i i iin ittt ittt e e e et it ens
BEARING - ball. v v v v vt vt it it e s it ei s e n st e s neenas
BEARING -needle. . . . ..ttt it i it ittt e
SEAL -0l .t i e e e e e e e e
WASHER - thrust. . v v i i ittt it it et ittt et e nranrnnnnan
SHAFT AND PINION. . v vttt e et e e e e ittt et neas
BEARING -needle. . . . v it ittt ittt te e it amae et ee e e
SHAFT -idler, reVerS8. « v v v vttt et et et e e e annna e aaesesnn
SPACER -idler, reverse. . v v v v v v vt ittt i s e
[T = 5 T T - S
GEAR - SPUM . vt it it i it i et ettt i s e e e i e e
BEARING - thrust . . . v ittt it i et i e ittt e i et e
CARRIER ASSY. -differential . . . .. ... i i it ittt ittt ee e inns
CARRIER ASSY. -differential . . .. ... ... ... ...t eireinnn
BUSHING - carrierassembly. . . . . .. v v vt i it i e e e e e as
O RING-axle housing. - v v v v it i it et e i e e i it e
WASHER - thrust. & & v it it i it i e it et it et e s eme e e e
WASHER - thrust. . . . o o o it e e it et e et tn sttt e e ae e
PLUG - PIPE « v i i it i sttt e i s e et .
RACE -thrust . . . ...t ittt it i ittt ettt ncnanonnas e
WASHER . . L ittt ittt s ittt et ettt i e e e
KNOB -shiftlever . .. ..ottt ittt it ettt e e aaeeanans
BOOT -shiftlever ... ... .. .t iie e ennnensroannsss
RING -boot mOoUNtiNg . . . oo i it ittt s ettt st et cesannnan
HUB -rearwheel . ... . . ottt ittt i et it ess s saean
SETSCREW -3/8" x1/2" NCS0C. . v it i ittt vt tin st nennnanenan
KEY -Woodruff #18 . . ...t ittt it et et e e e e
BOLT -mounting, rearwheel . . . . .. ... ..ttt iiaennnn
SCREW - 1/4’ hex washer head -self tapping . ... ........¢cc.vu..

NMM—IN—!—\ﬂ—)n—lﬂ—l—ww—amwmﬁmw—h-—\—IM

PONBNa S NN=— =

May 1975

casecoitingersoll.com



casecoitingersoli.com



REF.

—
CQWUWRONCOOHAWN=

1
12
13
14
15

N -

PART NO.

C
219-
C

C
164-
c

c
13-
131-
138-
c
195-
c

c
138-

192-

113

18809
404
17281
18811
42
17249
17250
614
178
2054
15564
521
17067
14525
2054

13360
23
424

Printed in U.S.A,

CASE MODEL 210 COMPACT TRACTOR

IMPLEMENT LIFT

DESCRIPTION

LEVER ASSEMBLY -implementlift ..............
FITTING-lube 45%. . .. .. it
SPACER -latch . . . . . ittt i e it et e aeas
LIFT -fateh ... vt i i r i i it s i et i s e e e
SCREW -6/16 x 1-1/4" flathead socket. . . . .........
BRACKET -mountingtop. . .« v v vt v v v nnnarson
BRACKET -mountingbottom . . . . . . ......c.c.v...
BOLT-3/8x7/8 " NChex. . . ..ot ieneeenn
NUT -1ock 3/8" . . . it it e i it e st e iannns
PIN -spirol 5/16 x 1-3/4" . .. . ... . . i
SPRING -liftlever .. ... ... i innanranas
WASHER-3/8x11/16"0OD . ... .. ... i
ROD - liftlever,push . ... .. ..o eaans
BUTTON-thumb. . .. . ... i e i i et e e
PIN -spirol /16 x 1-3/4" . . . . . . . e

DRAWBAR AND TOW HITCH

DRAWBAR ... it it it i i ittt et s e c e
LOCKWASHER -1/2" zincplated ........... ...
BOLT-1/2x1”"NChex zincplated . ..............

...........

...........

...........

...........

...........

...........

...........

...........

43

PO e SO N N N i - Tl

-

May 1975




WA

< A\
,,,,m///e__s\\\\\.\\w
= S—

',&'./W....I... oor

Oo“ I
Yo, R

/g

IS

b3t

/

()
&)




REF. PART NO.

-
QCOUONOOADWN -

W W W WWWNNNNNNNNND= === a2 a2

15106
43494

20
40702
72039
72040
72038
15090
16161
72042
72048
16147
41927

18

17
16148
72043

N
m>:u
n

2)>:U'3:;>I>>:D:U>>>>
R

423
w

15077
25447
40736
40736
43495

1M
42127

ZP 3PP PPD
®

[2]
w

41959
44433
16170
43356
72046
72047
14344

116
25546

QPrrronr >

s < sl
[{e]
73RN

NSS
NSS

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

C 16852 STARTER—GENERATOR
(DELCO NUMBER 1101875)
{USE A 70202 FOR SERVICE)

DESCRIPTION

BOLT -through . . . ..o v vttt e i am e m e anan
FRAME ASSEMBLY -commutatorend. . . ... ...
LOCKWASHER - B/16". . . . it i e it e st e i s st aeana
KIT - stud {Includes items 16,18and 19}. . . .. .. . ... ... ..
HOLDER KIT -ground brush. . . . .. .. .o v i iiann
HOLDER KIT -insulated brush . .. ... ...t
BRUSH ASSEMBLY. . . it ittt ittt s e e
ARM -brush pressure . . . .. .. it it it ee s venenanaannans
SPRING -brush arm. . . . ittt it et e e s s st s e nennn
COIL ASSEMBLY -field R H. . . ..o it i i i e i i i e

STUD -armatureterminal . . . .. oot et i i i i e v
BUSHING - insulated, armaturestud . .. ..........«.....
WASHER -armature stud. . . oo v vt vt et ettt e e s ne s aae
NUT -terminalstud 12-24 hex . . . . . .o oo i it i et e e e e v e o
LOCKWASHER -terminalstud #12 . ... .. it enn
WASHER - insulated, field stud (Order A40702) ...........
COIL ASSEMBLY -field L.H. . ..... ... ...t iiennnn

STUD - field terminal (Order A40702). . ... .. .........
BUSHING - insulated, field stud {Order A40702)...........
INSULATOR -fieldcoil . ... ..o it it
SHOE-pole ... ottt it it e et e m e e s s anaan
SHOE -Pole & vt ittt et et e et et e e
ARMATURE ... i it it et einannaeenas
KEY - Woodruff, armature
SCREW -pole . ...ttt it i e s e s eas s as
BODY - starter, generator {(Order A70202) .. .............
SCREW-10-32x1/2"roundhead . .........c¢covrv...
RETAINER ASSEMBLY - bearing {Includes Refs. 37, 38 and 39}
GASKET - bearing retainer
BEARING -ball,driveend. .. .......cc0 v,
FRAME ASSEMBLY -driveend . . .. ... it v i nnnnnn
SPACER -pulley . . . ... e i e e e e et e
PULLEY -starter,generatordrive . . . . .. iiicnnnansnn
LOCKWASHER - 11/16" plated
NUT - armature shaft, drive end

..........................

......................

......................

- RETAINER -grease (Order A44433) . ... .......... .. ...

SEAL - felt {Order A44433})
PLATE - retainer

.........................

................................

.......

.......

.......

-------

-------

-------

-------

—h—l—l—\.ﬂ—l—‘—l—l—l—lwuﬂw—l—lM-ﬂu—l—l—l.—-l&h”d—l_l”“”—ldﬂm—ln

May 1975

casecoitingersoli.com



casecoitingersoli.com




CASE MODEL 210 COMPACT TRACTOR

Vamn
| A 70202 STARTER-GENERATOR
| (DELCO NUMBER 1101970)
REF. PART NO. DESCRIPTION
1 R 15106 BOLT - through {Includes washer) .. ....... ...,
2 A 72104 FRAME ASSEMBLY -commutatorend. .. ... ... .o, ...
& 3 R 15087 RING -bearingretainer. . ... .ovovrienneennnnnnn.,
4 A 25461 BEARING -commutatorendball . ... ... ..............
5 A 72039 HOLDER KIT -ground brush. . . . . .. .. ... ... ..........
s 6 A 72040 HOLDER KIT -insulated brush . . ... ... ... ...
7 A 72038 BRUSH ASSEMBLY. . ..t ittt e it it e e e e et ee e
8 R 15090 ARM -brush pressure . . . . .. ..o vt ittt it eannenn
9 R 16161 SPRING -brush arm . . . v ot vt i it e i i et e i enan
10 A 72042 COIL ASSEMBLY -field R H. . ... ...t i
11 A 72048 STUD -armatureterminal . . ... .. ...
12 R 16147 BUSHING - insulated, armaturestud . . ... ..............
13 A 41927 WASHER -armaturestud . . ... ... ... i
14 129- 18 NUT -terminal stud 12-24 hex . . o o v v i i e s i v eeean v
16 192- 17 LOCKWASHER -terminal stud #12 . . . ... .. ...........
16 R 16148 WASHER - insulated, fieldstud. . . .. ..................
17 A 72043 COIL ASSEMBLY -field LH. . ............... . u...
18 NSS STUD - field terminal (See Ref. 40). .. ... .. ... .......
19 R 16077 BUSHING - insulated, field stud (Order A40702)...........
20 A 26447 INSULATOR -field coil . .. ..o v ittt it e e e
21 A 40736 SHOE - pole, plain . . .. .. e e e e
—_ 22 A 40736 SHOE -poleynoticed . ... v vttt e et et ie e e e
‘ 23 A 72041 ARMATURE ... . i i ettt
24 126- 111 KEY - Woodruff, armature. . ... . ... .0ttt it ennn
25 74- 610 SCREW -pole . . ... i i et e e e
26 NSS BODY - starter, generator {Order A70202) . ..............
27 173 237 SCREW-10-32x 1/2"rd. hd. .. .. it i i it et et e e ens
28 192 18 LOCKWASHER -3/16" plated. . . . . ... ... ... ..
29 A 44433 RETAINER ASSEMBLY - bearing {Includes Ref. 37, 38 and 39)
30 R 16170 GASKET - bearingretainer. . ... ..ottt st ne e e en s
31 A 25441 BEARING - ball, driveend. . .. ... ... .00t iriiunnn..
32 A 72046 FRAME ASSEMBLY -driveend. . . ... v ittt eennvns
33 A 72047 SPACER -pulley . . ... i it e e
' 34 C 14344 PULLEY -starter,generatordrive . . . . ... v vvvennnnnr..
| 35 192 26 LOCKWASHER -11/16"plated . . . .. .o oo e e e
| 36 A 25546 NUT - armature shaft, driveend . .. .. ... ccuueeennnn..
37 NSS RETAINER - grease (Order A44433) . . ... ..............
38 NSS SEAL -felt {Order A44433). . . .. ... .. it
39 NSS ‘SPACER - armature shaft,inner. . . ... ... ... ...........
i 40 A 40702 KIT - stud {Includes items 16, 18and 19) . . . . . ... ... ... ..
41 NSS PLATE -retainer . ... ... ittt e ie e
n
N

Printed in U.S.A.

-------

.......

.......

-------

a7

o
m
R
Q

-------

.......

.......

.......

e e ol e e ) e et e e e 3 () G = AN S el wh D A) = e emS e D AN= =2 A NN =S aaw =N

March 1975

casecoitingersoll.com






CASE MODEL 210 COMPACT TRACTOR' 19
VamaN
ELECTRICAL SYSTEM

REF. PART NO. DESCRIPTION REQ'D
1 C 21948 HARNESS -wire . .. ........... e e e e e e e e 1
2 C 17187 WIRE - ignition switch to solenoid (yellow 8”). . .. ... ............. 1
3 C 14565 CABLE - battery to solenoid red 10-1/2"") « . . o v et o e e e 1
L 4 C 14566 CABLE - battery toground {black 12”) . . . .. ..o ot .. 1
5 Cc 18998 SWITCH -strip. . o ot i e e e e, 1
6 C 14553 SOLENOID -start « v v v v e e e i et e e e e e e i, 1
. 7 A 70221 REGULATOR -voltage, 12volt - .+ o o o vt e e e e et e n e 1
8 C 16852 STARTER - generator 12 V. (Repairs page 45} Delco No. 1101875. . . . .. 1
8 A 70202 STARTER - generator 12 V. (Repairs page 47) Delco No. 1101970 . . . . . . 1
9 C 14537 CONNECTOR -hsatlamp . oo oo v e e e e e e e e 1
10 C 17186 LAMP ASSEMBLY - warning {used prior to S/N 9701679} ... ........ 1
B 50213 BULB - generator indicator {red). . ... .........c.vvu..... 1
1 C 22571 HEADLAMP ASSEMBLY - 12 Volt (Repairs page 51). . . . . . .o\ vn. .. 2
12 C 18197 BATTERY - 12volt . . . ..o e i, 1
13 KO 231281 COIL-ignition 12volt . . . ..ottt ettt e e e e 1
14 KO 232535 COVER -breaker contacts. . . .. vvvii e v et ot ee e e eee e, 1
15 C 17275 WIRE - regulator ground to solenoid {white 7). . .« o o oo e e e 1
16 M 20007 SPARK PLUG - {Includes gasket) . ..............0.0.... FERRERE 1
17 A 27251 GASKET -sparkplug . . . .o oo oo e e oo e 1
18 KOA235095 CABLE -hightension . . ....... ... .., 1
19 KO 230722 CONDENSER . . ... e e e, 1
20 C 18115 SWITCH -strip. o oot e e i e e e e e e e e 3
21 C 19055 WIRE - solenoid to safety switch (black 177}, . . .. .. ...\ uun. ... 1
- 22 223- 20 FUSE-20amp .. ... ... i 1

23 C 21595 SWITCH - ignition (includes Key)e o o oo e,
24 -€ 17763 KEY -dgnition . ... ... 1
25 C 19286 CONNECTOR - headlight extension. « . . . v v vvve v sne e, 1
26 C 19287 WIRE - headlightextension . ... ......... ... 00 uuurmn. .. 1
27 C 18203 WIRE - PTO switch to clutch switch (black 14”), . . ... ... ...... ... . 1
28 C 18389 AMMETER ({used S/N 9701679 and after) ... ................... 1
TAIL LAMP
(Optional)

1 A 20965 LAMP ASSEMBLY -floodand tail . .............uouuuueoo ... 1
2 B 50255 MOLDING - lamp retaining . .. ..o o en s e e, 1
3 10934 SCREW -molding. . . ..o oottt e e e e e, 1
4 A 40855 LAMP -sealed unit . . . . oottt e 1
5 B 50223 BULB-red 16C.P.12volt ... . ... i e, 1
6 B 50273 WIRE -switch . .. .. i e e 2
7 173- 73 SCREW - Wire . oo ittt e 2
8 193- 4 WASHER - 1/4 10CK. + « « o v e e e it e e e e e e e e e 2
s 9 NSS SWITCH (See Kitbelow) . .. .. ... ... ... . . 1
10 NSS KNOB - switch (See Kitbelow), . . . . .. . . .. . .. . . . 1
1" B 50224 NUT -stitch ..o e e e e e e 1
12 10927 SPRING -terminal - « v v v i ittt e e e e e e e 1
13 NSS BODY. o 1
14 B 50293 TERMINAL -wire . .. . e e 1
15 129- 105 NUT - 1/2"NChex. . oo oo e e, 1
16 192- 23 WASHER - 1/2710CK. . oo v e e e e e 1
- 17 10923 WASHER -bearing . . . ... ... . ... i, 1
18 13- 209 BOLT -3/8x 1-1/2"NC hex, zinc plated . .. .. .............0.... 1
19 192- 21 LOCKWASHER - 3/8" zincplated . .. ... ........\ooo . 1
20 129- 103 NUT - 3/8" NChex, zincplated . .........c.ouvruunnnnnnnnn.. 1
21 A 34046 BRACKET -mounting, tail 1amp . . . . ..o oo e 1
A 43182 KIT - switch {includesknob . .. . ......... ... ..o, . 1

Printed in U.S.A, May 1975

casecoltingersoll.com




50

ALSAAAA AL

“

casecoltingersoli.com



REF.

»
DT LN =

10
1
12
13
14
15
16
17
18
18
20
21
22

24
25
26
27
28
29
30
31
32
33

35
36
37

CO~NO S WN =

PN 10
11

12
13

PART NO.
C 14060
C 17921
C 10836
187- 485
131- 629
187- 1047
C 22571
NSS

C 14305
c 14304
C 22573
13- 103
193- 29
195- 520
129- 102
111 202
111- 108
128- 101
13- 102
193- 70
129- 122
C 14599
129- 27
192- 18
169- 131
22- 58
187- 1844
C 18788
13- 612
192- 21
C 18999
Cc 17546
182- 523
Cc 19254
129- 77
195- 513
C 19246
129- 37
c 19521
KOA231533
KO 220297
173- 210
192- 18
KO 232535
KO 220174
187- 408
173- 224
193- 5
KO 220980
KOA220981
KOX 489-1
KO 275182

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION

SCREW - #8 x 1/2" Seif-Tapping round head, Phillips. . . . ...........
HEADLAMP ASSEMBLY . ...ttt e e e e,

BOLT -5/16x 1" NChex, zincplated . . . ... ... .
LOCKWASHER - 5/16" internal tooth. . . . .. ... ... ...
WASHER - 5/16" plain, zincplated. . . . ... . ...\,
NUT -5/16" NChex, zincplated . ..........oummunrnsnnn. .
BOLT - 5/16 x 3/4” NC, rd. hd., square neck (batt.positive). ..........
BOLT - 1/4 x 3/4" NC, rd. hd., square neck {batt.negative) . . . ........
NUT-1/4"NChex ..o e e e,
BOLT - 5/16 x 3/4’* NC hex, zinc plated
LOCKWASHER - #10 external tooth
NUT -6/16" NF hex ... .. e,
BRACKET - starter generator adjust
NUT - #10 NF hex

.......................

--------------------------
.....................................
...................................

.........................

BOLT - 5/16 x 1/2” NC hex, Self-Tapping
SCREW - #10 x 1-1/2” UNF Self-Tapping.
SUPPORT - starter generator
BOLT - 3/8 x 3/4” NC hex

......................
......................
...............................
................................

SUPPORT - starter generator adjust
GROMMET - wire

...........................
......................................

WASHER - nylon 13/64"
NUT - #10 - 32 square
WASHER - #10

.................................
...................................
........................................
...................................

......................................

......................................

BREAKER CONTACTS

LEAD - breaker contact (Includes grommet)
GROMMET -contactlead ... ......... ... .0,
SCREW - #10 x 3/8" round head, zinc plated
LOCKWASHER - 3/16" zinc plated
COVER - breaker contact
GASKET -cover . ... .. i e
SCREW - #6 x 3/8" Self-Tapping
SCREW - #8 x 1/4"" NC round head
LOCKWASHER - #8 internal tooth
POINT SET - breaker contact
BRACKET - breaker contact
ROD - breaker contact push
CLIP - wire

.....................

.................................

...........................

...........................

...............................

...............................

...............................

...........................................

S S AR WER 22NN ARNNWOR =N = am a NRNNTAON SN =N DR -

N T N O Y

May 1975

51

casecoltingersoll.com



52

SHIFY PATTERN

AMMETER

OFF
QE
Gl =
®

——
ATTACHMERT
LIET

¢

THROTTLE

GASOLINE
ONLY

®

®

casecoitingersoli.com



REF. PART NOC.
1 321- 2499
2 321- 2498
3 321- 2502
3 321- 3003
4 321- 1423
5 321- 1786
6 Cc 14066
7 321- 2110

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

DECALS

DESCRIPTION

DECAL -hood L.H. ... ... ... .. . .
DECAL-hood R H............ ...
DECAL - instrument panel {used prior to S/N 9701679) .

DECAL - instrument panel {used S/N 9701679 and after)

DECAL - "CASE”onseatback. . . . ..............
DECAL -ignitionswitch . . ....................
DECAL -gasoline. . . . .oivunnn e,
DECAL -parkingbrake... . ... .ovvi ...

53

............
............
............
............

B e T e S S Gy

------------

March 1975

casecoltingersoll.com



54




REF. PART NO.

1 Cc
2 c
3 113-
4 192-
5 129-
6 c
7 C
8 C
g 195-
10 132-
1" 195-
12 132-
13 Cc
14 13-
15 Cc
C
16 13-
17 129-
18 Cc
19 113-
20 Cc
21 13-
22 13-
23 192-
24 c
25 129-
26 129-

19514
19497
424
23
105
14568
16097
19502
529
48
545
306
19501
207

19516
19517
607
107
19499
421
19496
257
103
20
19498
103
102

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

J 21 SLEEVE HITCH

DESCRIPTION

HITCHASSEMBLY ... ... it i e e e e
HANDLE-lift . ..., .. . i it i i

LOCKWASHER - 172" . . ittt e e e e eeeeenns
NUT - 1/2" NC X .ttt e it e it et e e et eeeeeeenns
PIN-drawbar . ... ... ..ttt it ee e,

JBOLT -adjusting . . . . v 'ttt st i e e
WASHER - 7/16" flat . . . .. .. i it e e e e
PIN - cotter 1/87 X 17, . ittt et e e e e e
WASHER -3/4" flat. . . . . ... e e einn.

BOLT - 3/8” NC x 1" (Replaces transaxie mounting bolts)

when attachingspringbrackets) . ...................
BRACKET - spring attaching L.LH.shown . . . .............
BRACKET - spring attaching R.H. notshown . .. ..........
BOLT-5/8" NC1-1/2"hexX. . v o vt et et ee e eeaan.
NUT -5/8 " NCheX .. v ittt it it et e
SLEEVE - pIvOt .. oottt it e e e e e e e e

BOLT-3/8"NCx2-1/2"hex . ..uuuininnn i
BOLT-5/168" NCXx 1" heX . . v v uniiiiiee s iiininnnns

BRACKET - liftstop . ..ot ii i e et et ot e eee e
NUT - 3/8 heX . ottt et e e et e e et e e eieen

-------

-------

.......

-------

.......

-------

NRNN == =D OWw— =

N = N2 aSNNNN = =S

March 1975




56

1

casecoitingersoli.com



REF. PART NO.
1 NSS
2 111- 632
3 192- 23
4 129- 105

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR 57

D8 WHEEL WEIGHTS
DESCRIPTION REQ'D
WEIGHT - wheel 12 {Order as Machinery ftem) . , . ... ............ 4
BOLT - 1/2 x 3/4” round head, square neck, NC, zincplated . _ ... ... .. 8
LOCKWASHER - 1/2” zincplated .. ... .........0¢0'uurinnnnn.. 8
NUT - 1727 NC heX .o v ittt it e ettt et et e aeennsnas 8
March 1975

casecoitingersoll.com



casecoitingersoli.com




K

REF. PART NO.
1 Cc 16581
2 Cc 17161
3 C 17162
4 13- 417
5 113- 443
6 25- 108
7 192- 23
8 195- 533
1 Cc 17859
2 c 17863
3 Cc 17860
4 C 17636
5 1M1 317
6 13- 207
7 129- 103
8 192- 21
9 195- 525

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR 59

DESCRIPTION

BRACKET -mouUNting « « « v v v vt s st ie e et isienenssaananannns

BRACE -rear . ..., .o,
BRACKET - weight mounting. . . . ....

BOLT-1/2x1-1/4" NChex,zincplated . . . .........ccuviven.
BOLT-1/2X6-1/2"NCheX .v.vvvverennnennrnnsinensnnsnen
NUT-1/2" NChex,zincplated . ... .... ... iiinenns

LOCKWASHER - 1/2" .. ..........
WASHER - 1/2" zinc plated. . . . .. ...

MODEL H13 WEIGHT BOX
FRAME - weightbox .............

BOX -weight ..................
SUPPORT - weightbox . ...........

PLATE-hitch. . ... ..............

BOLT - 3/8 x 1" round head, sguare neck

BOLT-3/8x 1T " NCheX . ...viii i iiteiaiiieieinannnnn

NUT-3/8"NChex...............
LOCKWASHER -3/8" ............
WASHER -3/8" ................

MODEL H18 FRONT END WEIGHT BRACKETS

.......................

.......................

.......................

OO NOC = = -

.......................

-----------------------

-----------------------

.......................

......................

-----------------------

-----------------------

NN N B W -

-----------------------

March 1975

casecoitingersoll.com



NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO.  NoO. NO. NO.  NoO.
10923 49 17 A 72042 47 10 C 11180 39 28
10927 49 12 A 72043 45 17 C 11181 39 29
10934 49 3 A 72043 47 17 C 11182 39 30
35012 39 3 A 72046 45 32 c 11183 39 31
40035 9 20 A 72046 47 32 c 11184 39 32
40035 n 28 A 72047 45 33 c 11185 39 33
A 10326 19 22 A 72047 47 33 C 11187 39 35
A 11538 39 24 A 72048 45 11 c 11188 39 36
A 12652 a1 59 A 72048 47 " c 11189 39 37
A 20965 49 1 A 72073 15 1 c 11190 39 39
A 23603 1 7 A 72073 17 - C 11191 39 40
A 25441 47 31 A 72077 17 3 C 11192 39 42
A 25447 45 20 A 72078 17 8 c 11193 39 a5
A 25447 47 20 A 72079 17 7 c 11194 39 44
A 15461 47 4 A 72080 17 9 c 11195 39 43
A 25546 45 36 A 72083 17 15 c 11196 41 46
A 25546 47 36 A 72084 17 10 C 11200 41 54
A 27001 9 23 A 72092 17 ? C 11201 39 41
A 27251 49 17 A 72099 17 5 C 11202 41 56
A 27287 39 26 A 72100 13 8 c 11203 41 57
A 27365 11 39 A 72100 15 2 c 11204 41 58
A 27999 41 55 A 72103 17 " c 11205 41 61
A 30881 29 10 A 72104 47 2 o 11206 41 60
A 34046 49 21 A 72108 13 9 o 11207 41 62
A 37247 21 1 A 72108 15 13 C 11208 41 72
A 39519 21 8 A 72108 17 2 C 11208 41 64
A 40702 45 4 B 50213 49 - c 11210 41 65
A 40702 47 40 B 50223 49 5 c 1121 a1 66
A 40736 45 21 B 50224 49 " C 11212 41 67
A 40736 45 22 B 50255 49 2 C 11216 41 71
A 40736 47 21 B 50273 49 6 c 11219 39 2
A 40736 47 22 B 50293 49 14 C 11222 39 38
A 40855 49 4 B 53393 13 13 C 11223 41 73
A 41927 45 13 C 10263 29 1 C 11529 15 18
A 41927 47 13 C 10314 29 2 C 11545 15 19
A 41959 45 27 C 10314 41 84 C 11906 29 5
A 42127 45 25 c 10446 41 81 C 12081 29 3
A 43182 49 . C 10487 41 78 C 12110 29 5
A 43356 45 31 C 10657 15 14 C 12111 29 6
A 43494 a5 2 C 10678 15 3 C 12224 19 2
A 43495 45 23 o 10822 41 74 C 12370 29 7
A 44433 45 29 C 10836 51 3 C 12975 29 9
A 44433 47 29 c 11162 39 5 C 12975 31 20
A 70062 29 9 C 11163 39 6 C 12975 37 18
A 70090 5 5 C 11165 39 8 C 13106 29 7
A 70185 29 8 C 11166 39 9 C 13360 43 1
A 70202 49 8 C 11167 39 n c 14060 51 1
A 70221 49 7 C 11168 39 12 C 14066 53 6
A 72038 45 7 C 11169 39 13 C 14157 15 15
A 72038 47 7 C 11170 39 14 c 14200 31 6
A 72039 45 5 C 1M1 39 15 c 14201 31 7
A 72039 47 5 C 11173 39 20 C 14295 23 10
A 72040 45 6 C 11174 39 21 C 14304 51 9
A 72040 47 6 c 1177 39 25 C 14305 51 8
A 72041 47 23 C 11178 39 16 C 14344 45 34
A 72042 45 10 c 11179 39 27 C 14344 47 34
casecoitingersoli.com



NUMERICAL INDEX 61

PART PAGE REF, PART PAGE  REF, PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

c 14345 11 40 C 17249 43 6 C 18980 33 35

C 14399 11 26 C 17250 43 7 C 18981 33 33

C 14506 19 4 C 17275 49 15 c 18983 37 17

c 14525 43 14 c 17281 43 3 c 18985 37 10

c 14534 27 12 C 17546 51 31 c 18986 37 13

c 14537 49 9 C 17636 59 4 C 18988 37 9

C 14553 49 6 c 17717 19 1 c 18989 15 1

c 14565 49 3 C 17718 19 2 C 18992 31 5

C 14566 49 4 C 17763 49 24 C 18996 27 1

C 14568 55 6 C 17859 59 1 C 18998 49 5

C 14599 51 21 C 17860 59 3 o} 18999 51 30

c 14690 15 23 C 17863 59 2 c 19021 15 10

c 14906 1 44 C 17921 51 2 c 19053 5. 1

c 14906 21 11 c 18014 31 2 c 19055 49 21

c 14953 " 38 c 18016 31 1 C 19204 23 12

c 15007 16 5 o 18017 31 21 C 19213 5 2

C 15096 31 16 C 18097 9 24 c 19246 51 36

c 15410 27 9 c 18097 1 34 c 19254 51 33

c 15514 33 23 C 18097 13 6 c 19283 25 23

c 15515 23 7 c 18098 19 14 c 19286 49 25

c 15556 23 1 c 18099 19 30 C 19287 49 26

C 15557 23 8 c 18101 9 18 C 19324 39 4

c 15564 43 11 C 18103 19 27 C 19397 35 10

C 15672 33 17 c 18115 49 20 c 19417 27 6

c 15672 35 a4 C 18147 37 15 C 19448 41 79

¢ 15718 23 3 c 18150 25 9 C 19449 5 8

C 15719 23 21 C 18153 25 6 C 19450 41 80
c 15721 23 1 C 18197 49 12 c 19472 23 .

C 16097 55 7 c 18203 49 27 c 19496 55 20
c 16129 27 8 c 18389 49 28 C 19497 55 2

C 16170 25 3 c 18711 31 12 C 19498 55 24
C 16200 31 4 C 18733 25 21 C 19499 55 18
c 16239 25 15 c 18777 29 2 C 19501 55 13
c 16362 25 7 c 18779 29 3 C 19502 55 8
c 16363 15 17 C 18788 51 27 C 19514 55 1

c 16364 25 5 C 18793 19 3 C 19516 55 15
c 16373 25 16 c 18809 43 1 C 19517 55 -

c 16374 25 17 c 18811 43 4 c 19521 51 .

c 16379 37 14 c 18812 29 1 c 19536 39 23
C 16404 27 2 c 18814 1 43 C 19537 41 48
C 16429 27 7 C 18890 25 9 c 19538 41 47
C 16446 27 14 c 18907 23 2 C 19539 39 i

C 16447 27 14 c 18908 23 15 c 19540 39 19
C 16448 19 3 C 18918 35 12 C 19541 41 69
C 16449 19 1 C 18919 35 13 C 19542 a1 70
c 16581 59 1 c 18940 23 17 c 19544 a1 76
c 16692 31 18 c 18940 25 | c 19545 41 77
c 16786 23 13 c 18957 39 7 C 19546 39 22
c 16796 15 20 c 18960 33 32 c 19547 39 34
c 16852 49 8 C 18960 35 14 C 19552 37 12
c 17067 43 13 C 18961 35 1 c 19553 33 19
C 17152 27 4 c 18964 35 2 c 19553 35 8
c 17161 59 2 c 18966 33 1 C 19688 33 30
c 17162 59 3 c 18968 33 29 C 19767 21 15
C 17164 33 10 C 18969 33 34 C 19802 23 .

c 17164 35 9 c 18974 33 7 C 19867 21 12
C 17186 49 10 c 18978 33 12 c 19869 33 4
c 17187 49 2 c 18979 33 1




NUMERICAL INDEX

MM TMOOOO0O0O0O0O00000000000000000000000000000O000000

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO.  NO. NO. NO. NO.
20035 21 3 KO 230675 17 1 KO 236675 11 4
20036 21 7 KO 230722 49 19 KO 236705 13 15
20037 21 2 KO 231032 7 5 KO 236835 19 32
20053 2% 20 KO 231052 19 16 KO 237277 i1 a4
20056 25 5 KO 231281 49 13 KO 237421 5 9
20082 25 27 KO 231355 19 31 KO 237423 5 10
20093 21 5 KO 2325356 49 14 KO 237455 19 26
20107 21 14 KO 232535 51 5 KO 237520 15 4
20193 19 36 KO 234866 1 12 KO 2376568 11 5
20194 19 37 KO 235003 9 1 KO 237895 5 1
21526 29 13 KO 235004 9 7 KO 240013 7 21
21527 29 16 KO 235007-S 7 17 KO 270158 11 2
21528 29 18 KO 235007-S 11 10 KO 270889 11 3
21530 29 12 KO 235008 7 15 KO 275066 7 26
21564 23 18 KO 235010 7 19 KO 275067 7 26
21584 37 22 KO 235011 7 18 KO 275143 7 4
21587 37 21 KO 235025 11 16 KO 275144 7 11
21595 49 23 KO 235025 13 3 KO 275144 13 12
21596 23 1 KO 235026 1 17 KO 275182 51 13
21675 33 28 KO 235047 7 9 KO 275220 7 3
21678 33 20 KO 235048 7 6 KO 275341 5 3
21679 19 39 KO 235048 13 11 KO 275341 13 10
21681 33 26 KO 235053 7 27 KO 275341 15 1
21684 33 36 KO 235054 15 9 KO 275690 19 15
21795 33 27 KO 235057 13 14 KOA 220981 51 11
21814 1" 1 KO 235070 11 29 KOA 231533 5% 1
21948 49 1 KO 235070 13 5 KOA 235095 49 18
21955 25 1 KO 235084 19 19 KOA 235139 9 10
21982 33 14 KO 235085 19 18 KOA 235327 7 22
21984 15 16 KO 235086 19 17 KOA 235567 9 15
21994 37 4 KO 235117 7 8 KOA 235569 9 15
22023 25 2 KO 235118 7 7 KOA 235571 9 15
22048 37 20 KO 235125-S 11 11 KOA 235611 9 6
22278 29 21 KO 235125-S 19 29 KOA 235616 9 ib
22568 29 19 KO 235165 13 1 KOA 235845 15 8
22571 49 1" KO 235207 1 6 KOA 237031 19 28
22571 51 - KO 235277 19 23 KOB 236364 9 22
22573 51 10 KO 235278 19 24 KOE 235646 7 25
22671 23 9 KO 235287 9 2 KOX 489-1 51 12
22697 7 28 KO 235289 g 16 L 32763 37 7
22698 9 13 KO 235290 9 16 M 20007 49 16
22699 11 23 KO 235353 11 20 (o] 2815-N 23 16
22700 1 31 KO 236353 13 4 R 15077 45 19
22988 19 4 KO 235468 9 16 R 15077 47 19
19633 a1 68 KO 235476 19 25 R 15087 47 3
53650 41 50 KO 235494 19 8 R 15090 45 8
59014 23 14 KO 235496 19 12 R 15090 47 8
KO 200380 17 1 KO 235603 19 33 R 15106 45 1
KO 200380 17 6 KO 235631 7 10 R 15106 47 1
KO 200383 17 4 KO 235652 15 5 R 16147 45 12
KO 220174 13 7 KO 235680 19 34 R 16147 47 12
KO 220174 51 6 KO 235748 i1 42 R 16148 45 16
KO 220297 51 2 KO 235757 11 29 R 16148 47 16
KO 220980 51 10 KO 235757 13 5 R 16161 45 9
KO 230011 7 20 KQ 235818 1 35 R 16161 47 9
KO 230170 7 16 KO 235826 7 14 R 16170 45 30
KO 230170 " 9 KO 235901 15 6 R 16170 47 30

casecoltingersoll.com



NUMERICAL INDEX

63
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO.  NO. NO. NO. NO. NO. NO.  NO.
R 16287 9 19 113- 207 55 14 131- 178 21 16
R 16287 11 27 13- 207 59 6 131- 178 37 8
R 16287 13 2 113- 208 33 8 131- 178 43 9
R 21491 a 63 113- 200 49 18 131- 309 9 26
w 5063-S 9 21 13- 219 19 6 131- 309 11 37
w 5063-S 33 2 13- 233 35 7 131- 629 51 5
113- 257 55 21 131- inz 31 8
113- 417 59 131- 1113 31 3
HARDWARE CODE NUMBERS 13- 421 55 19 131- 1318 25 22
13- 424 43 3 132- 46 25 8
13- 440 39 17 113- 424 55 3 132- 46 37 6
13- 514 25 10 13- 443 59 5 ©132- 48 21 10
13- 612 51 28 113- 607 55 16 132- 48 55 10
13- 614 43 8 115- 424 27 3 132- 91 21 9
15- 420 19 9 121- 106 25 4 132- 306 55 12
22- 58 51 25 121- 106 27 13 132- 310 33 16
25- 104 7 1 126- 16 31 17 132 310 37 16
25- 104 19 1 126- 16 33 21 132- 3N 29 8
25- 108 59 6 126- 16 35 16 132- 336 37 19
41 18 1 13 126- 16 37 2 138- 96 21 6
61- 616 1 25 126- 28 41 83 138- 96 35 3
71 410 15 9 126- 11 45 24 138- 99 29 4
74- 610 47 25 126- 11 47 24 138- 319 25 18
83- 68 41 82 129- 17 19 7 138- 2028 33 31
83- 412 41 49 129- 18 45 14 138 2054 43 10
83 514 41 51 129- 18 47 14 138 2054 43 15
92- 4 7 2 129- 27 51 22 151- 210 19 5
92- 4 39 18 129- 37 19 20 164- 40 23 4
92- 5 41 53 129- 37 51 37 164- 42 43 5
92- 6 9 12 129- 77 51 34 164- 50 19 9
111- 3 19 5 129- 101 25 26 169- 95 19 35
1M1- 108 51 16 129- 101 51 17 169- 131 51 24
111- 202 33 22 129- 102 5 10 173- 73 49 7
1M1- 202 51 15 129. 102 15 14 173- 210 51 3
11- 256 5 7 129- 102 25 19 173 215 15 21
11- 317 59 5 129- 102 33 25 173- 224 51 8
11- 532 57 2 129- 102 51 14 173- 237 47 27
13- 2 15 7 129- 102 55 26 175- 436 11 22
113- 3 25 24 129. 103 5 6 177- 94 5 7
13- 6 1 19 129- 103 1 47 178- 858 33 3
113- 6 15 3 129- 103 33 13 178- 858 35 15
13- 102 51 18 129. 103 17 4 178- 858 37 3
13- 103 15 7 129. 103 49 11 182- 523 51 32
13- 103 51 1" 129. 103 55 25 187- 408 51 7
13- 103 55 22 129- 103 59 7 187- 485 51 4
13- 113 31 " 129. 105 49 15 187- 1036 19 38
13- 18 15 1 129- 105 55 5 187- 1036 35 1
13- 122 27 " 129. 105 57 4 187- 1046 29 1
113- 206 11 14 129- 107 55 17 187- 1047 b1 6
113- 206 25 14 129. 122 51 20 187- 1073 41 85
13- 206 31 13 129- 125 29 15 187- 1844 51 26
13- 206 33 5 129- 143 11 46 192- 17 45 15
13- 207 5 3 120- 325 29 17 192- 17 47 15
13 207 1 33 129- 409 5 2 192- 18 19 6
13- 207 21 19 129- 504 15 22 192- 18 19 21
13 207 23 19 192- 18 47 28
13- 207 25 20

casecoitingersoll.com



NUMERICAL INDEX

PART PAGE REF, PART PAGE REF.

NO. NO.  NO. NO. NO.  NO.

192- 18 51 4 195- 521 5 8

192 18 51 23 195- 521 15 13

192- 19 1 18 196- 521 43 12

192- 19 15 2 195- 525 5 4

192- 19 15 8 195- 526 59 9

192- 19 19 13 195- 529 55 9

192- 19 % 25 105 £ 2o 8

192- 20 15 12 195. g ° o5

192- 20 15 6 195- 545 11 36

192- 20 15 12 195 545 55 11

192- 20 25 195- 2021 27 10

192 20 31 10 195- 2021 31 9

192- 20 33 24 195- 2069 31 15

192- 20 45 3 195 2069 33 15

192- 20 55 23 208, 07 > 20

192- 21 9 5 211- 5 39 10

192 21 3 8 214- 103 15 4

192- 21 1 15 510, - 2 20

192- 21 1 24 10, 203 o A

192- 21 11 32 510, 408 o .

192- 21 19 7 219- 404 31 19

192- 21 23 20 10, 404 s 4

192- 21 % 13 v o’ pr e

:gg' 21 g; 12 21- 672 41 52

18- %} 2% 6 221- 1412 1 45

192. o1 2 19 223- 20 49 22

192, ” 51 2 321- 1423 53 4

192, 21 29 4 321- 1786 53 5

192, 53 > 5 321- 2110 53 7

192, 53 % 15 321- 2498 53 2

192. 53 P , 321- 2499 53 1

192, 53 9 16 321- 2502 53 3

192, 53 p M 321- 3003 53 3

ey py o s 353- 442 21 13
353 462 21 4

192- 23 59 7

192- 26 47 35

192- 116 45 35

193- 4 49 8

193- 5 51 9

193- 29 51 12

103- 56 19 8

193- 60 15 10

193- 70 51 19

193- 76 23 5

105- 104 21 17

195 104 25 12

195 104 33 9

196- 104 33 18

196 104 35 5

195 104 37 5

105. 126 21 18

195. 513 51 35

195. 515 1 21

195. 515 19 10

195. 520 51 13




ISUIIL.GUI



